Parts
Manual

Model 450
Snowthrower

Simplicity




- transmissions, Specific Simplfeity applications: All hydro- {12 cans/1685558) {6 Classic Orange,
“glatic transmissions, all bevel gear cases, all Broadmgor, G-White)
Landiord, Sovereign, 4000, G000, 7000 iransmissions (except
Peerless Gear Transmissions). [Not used in SunStar lractor | Whita 103049 1685032 1485562 - Mixed
transmission.) Case of 12 Quarts, Part #1685518, 2% Gallon | 112 cans/1685178} {8-Classic Qrange,
Contalner, Part #1885539. : 6-While)
1685520 - Mixed
;.. 2-Cycle Engine Oll, a premium lubricant for all 2-cycle air- (8&-Simp. Oranga,
" cooled engines. Case of 12 Parl #1685517. &-White)
. - SAE SW 30 SF/CD Cold Weathar Engine Qil loruse in all four Black - 1685551 M.A. M.A.

e *For 1977 {hri early 1986 praducts,
5t ‘g, HE 15W40 SF/CD Engine Qil {or gas and diesel engines, **Far products produced after 12/1/85.

4 arrn wealher; see engine manufacturer recommendations.

h punctures up 1o 3716 inch diameters. Prevents llats Tor tread

Product Identification:

when ordering parts, keep your products serigl number and manufacturer’s number in mind. Variations may oceur in
a part between early and later modeal products, causing the product serial number to be listed in the parts description
whenever these variations oceur.

~ Racord :-,r::nur_l__D. _nun_‘lber_s__ hg:_re for quick, futura referance.

Froduct Mfg. No. 5/N Mower Mig. No. SN
Attention:

- Standard torques appear in a chart al the end of the manual, while important individual tarques are given on specific
parts drawings.

CRITICAL and MAJOR notations point sut impartant facts or instrustions which reflate to personal safety and propar
maching operation. Any CRITICAL notation a which may agpear in this book, pinpoints characteristics which, if
not properiy followed, can create a safety hazard. Any MAJOR notation which may appear in this book, marks
characteristics which, if not properly followed, may result In operating failure, shertened preduct life, or greatly
‘raduced quality of the unit.

For your convenience, assembiy notes are included in parts drawings to assist in repair and assembly of unit.

NOTE: Specliicallons may change without nolice.

SIMPLICI.TY PRODUCTS FOR THE PROPER CARE OF EQUIPMENT
These genuine Simplicity products will help the owner extend the life of his equipment.

0ILS - SPECIFICALLY BLENDED OF HIGH QUALITY BASE  Touch-Up Paint keeps equipmant in showroom condition.
0ILS & ADDITIVES,

) Dauvbbers

Speclal Worm Gear {Rollcul) Gl for vse in all lillers and Spray Cans Quarts 12/C:tn.

snowthrowers with worm gear auger drive. Required for

protection of brass gears and mating parts. Case of 12 Quarls, “Simplicily Qrange - 1023262 | 1685037 1685520 - Mixed

Parl #168510, Individual Quarts 118065. {12 cans/1685478y . - (6 Simp. Orange,
& Whita)

Mulli-Puspose Hydraulic/Transmisslon Oil'for use in most
-hydraulic applications, and hydrostatic and gear **Classic Orange - 1685558 1685560 1GB5562 - Mixed

cycle and diesel engines at 30° temp. and under. Case of 12 (12 Cans/1685552)
: anrts. Part # 1EA557E.

Grease Giun Kil has 12" {lexible hose to get into tight spots
wilh ease. Kit contains: gun and 1-8 oz. tube of grease, Fart
%1585510. For replacement tuke, order Parl # 103077,

SimpNlclly Dasiﬁner Seat Covers are double stitched, easy
care vinyl. Koops new seals new, makes worn seats ook new.

» Small Gover'far 4000, 5000,

Pneumalic Tire Saal, seals all lzaks including bead leaks and "% 6100 Tractors . 1685540

life of tire, Available in following amaunis. « Large Cover for 5200, ';"IJIJD &

' casn nl 12.~ 11 @z, Tuhes ) 1665537 anod Tractors . 1685541
Gas&‘ufiﬂi 1$Qz Tuhes 1685525 )
o 5 Gatlén Pair" 1685527 ’ . EunStar Seat Covar 1685577
LT ,{ :

Extend Equipment Life - Use Only Genuine Sa‘mpﬂcﬂy Parts



Table of Contents

HANDLE & CONTROL GROUIP . . e e e e e e e e e e 2
Handles, Clutch Lever & Rod, Chute Controls

FRAME GROU PP ottt it et ettt e ettt et r e rranes 4
Frame, Belt Guard, dler Assembly, Pan & Supports

ENGINE GROUP it it ettt e ara e taan s smnn e ranaasesnrannns B
Engine, Pulley, V-Belt, Key Switch

W HEEL G LI P ittt et e et aeaeaeaeaeseasesasssesassansnsnaninanan 7
Wheels, Axle

AUGER DRIVE GROUP ..... e e e et a et 8
Augers, Flite, Gear Case Assembly, Impeller & Pulley

AUGER HOUSING & CHUTE GROUP ... et e e e e 10
Auger Housing & Sides, Chute, Deflector & Guard

DECAL & WRAPPER EXTENSION GROU P ... e ot it ettt et s ne e eanes 12

STANDARD HARDWARE TORQUE SPECIFICATIONS CHART ............. Inside Back Cover



si'mpliﬂffy Handle & Control Group

AT R0

Apply adhaslve

]
m . E‘;ﬂ '/lo secure grips.

See Frame Group

MOTE: Use standard hardware
1orque &pec. ¢hart urless
atherwise noted.



All Models

Handie & GControf Group sfmplfﬂfly
Aef. Part
Mo. Ho. Qty. Description
1 18214881 6 CAPSCREW, Hax, 1/4-20 % 1-1/4
2 1674178 1 HAMNDOLE PAMEL, Lower
3 1674177 1 HAMNDOLE PAMEL, Upper
4 1678930 1 HAMOLE, Tubg, R.H.
5 16762854 2 GRIF, Handle
= 1678227 1 CLUTCH LEVER ASSY., BH.
7 1823358 2] MLIT, Centerlock, 1/4-20
2| 1827426 1 SCREW, Thd. Cutting Pan Hd, #10-24
g 1676444 1 BUMPER, Ciurteh Lever
10 1675936 1 HAMNDLE. Tube, L.H.
11 1674580 i SPACER, Clutch Lever
12 1930591 2 SCREW, Haox Flange Whizlock, 5/16-18 x 374
13 1823352 1 NLUT, Hex, Cenlerlock, 5/18-18
14 1919326 1 WASHER, &/16
15 1676340 1 BRACKET, Contral Rod
16 1922837 3 CAPSCREW, Hex, 1/4-20 x 1-1/2
i7 1677355 1 GUIDE, Adj. Rod
18 121175 1 LIMER, Adj. Rod Guide
149 1921221 1 CAPSCREW, Hex, 5/16-18 x 1-1/2
20 16681849 1 ROD, Chutg Control
21 1668190 1 KNOR, Spout Bolator
22 1960033 1 PALMUT
23 1676461 1 R0, Cluteh
24 1676456 1 SLEEVE, Vinyl, Clulch Rod
25 1676452 1 CHAIN, Clutch Rod
26 1676450 1 SFAING, Clulch Rod
27 1676325 1 SUPPCRT, Gear, Spout Aotator
28 918168 2 PiN, Roll, 1/8 x 3/4
29 1668188 2 GEAR, Universal
30 1926200 1 PIM, Spring, 5432 x 1
3 1700386 1 ROD, Chute, Lower
a2 1674329 1 SPROCKET, Chute
33 1920585 2 SCREW, Hex Flange Whizlock, 5/16-18 x 1-1/4



SFmplfeﬂq Frame Group

Operalor's vlew of A3z
locailon of belt slopas.

g

View From Rear

See Handle &
3 Cantrol Group

—

1

.@‘%

23 %4

MOTE; Position Idler Pulley (Raf. No. 18)
to gutstde end of alot,

Axle (saa Whesal
Group page 7}
migunts throegh
this npaning,

Posilion Hel, MNo. 17
to assura boll allgnmenl.

MOTE: Ball Guldas ]
{Rel. Mo. 22} mount Asgemble with long

on sluds on back side of hub towards bracket.
auger héusing assembly,
Required for spring
retantion only. Spring
must rolate fresly.

MNOTE: Use slandard hardware
lorque spec. chart unless
othenwize nolad.



All Models

Frame Group Simplicity
Ref, Part
Na. No. Oy, Descriplion
1 1611743 1 FRAME
2 835255 8 PALMUT, 5/16-18
3 1674207 1 COVER, Belt
4 1930591 6 SCREW, Hex, 5/16-18 x 3/4
5 1674320 1 ROD, ldler
G 16768943 1 MOUMTIMG FLATE, Trans.
7 1921221 4 SCREW, Hex, 5/16-18 x 1-1/2
i1 1875114 1 SUPPORT, Trans.
2] 1931277 2 MUT, Hex, Flange Lack, 3/16-18
10 1676442 1 FAM, Botiam
11 1923003 Fil SCREW, Hex, Taptite 1/4-20 x 1/2
12 1923731 5 MUT. Hex, Jam 3/8-16 {City, 2 an
1681416 & 1691417)
13 1673811 1 SPRIMNG, Extenzion
14 925160 2 RIVET, Brake Pad
15 1676543 1 FAD, Brake
16 16743146 1 IDLER ARM & ERAKE ASSY.
17 1917642 B WASHER (My. 8 on 1891172}
18 1668477 1 IDLER PULLEY
19 o16168 2 FIM, Roli
20 0212368 1 CAPSCREW, Hex, 3/8-16 x 1-1/2
21 1930645 4 MUT, Hex Flanga Lock 7/8-16
22 1674315 3 GUIDE, Bolt
23 1676508 1 GLUARD, Belt



Aff Modasls

Sfm ’l.ﬂ'l-’ Engine Group
/ N i

A3

MOTE: Posilion Belt
Guide [Raf. Moo 3} 1716
1 178" lvom belt when
idler arm is engaged.

Torque to 10-14
fL. 1bs.

[dler Pulley
[Ec0 Frame Group)

NOTE: Usea standard hardware
torque spec. chert unless

Aupger Pulley otherwise noted.
(See Auger Housing

& Chute Grouvp)

Engina Group

Rel. Part
MNo. MNo. City. Description
1 1821515 1 CAPSCREW, Hex, 5/16-24 = 3/4
2 19718326 2 WASHER, &5/16
3 1677924 i GUIDE, Belt, Engina Pullay
4 1 EMGIME, 3.5 HF [Tecumseh)
5 1667700 1 GROUND WIRE, Switch
6 177163 1 SWITCH ASSY., lanition w/Keys
{Incl. Aaf. MNes. 7, 8 & 9)
7 918906 1 LOCKWASHER, 5/8
8 122234 1 WUT, Hex, 5/8-32
9 122203 1 KEY & RING ASSY.
10 1931277 4 MWUT, Hex, Fl. Lock, 5/16-18
11 1928691 1 SETSCREW, Sacket Hd,, 5/16-18 x 5116
12 1674328 1 PULLEY, Engine
13 a0sa50 1 KEY, Sq., 3116 % 3/16x 1
14 1674312 1 Y-BELT, Auger Drive
15 1 ELECTRIC START {Order Wholegoods 1620384)

(1621354 only)



All Models

Wheef Group

Bimplicity

MOTE: Use slendard hardware
torque spec. charl unless
otherwise noted.

Wheel Group

A-""1404

MOTE: Coat axle with
anti-giaze compound
before aszembling whoels.

Red, Parl

Ho. No. Oty. Daacription
1 16708038 2 PUSHNUT
2 167RO3G a2 WHEEL, 10"
3 1679166 2 SFACER, Wheel
4 1678037 1 AXLE



Eim ’I.l:.l.’ Auger Drive Group
/4 .

Hub of pulley

A-T1314 Torgue fo to lace auger.

Apply gasket former
to inls surface,

Toarque to
18-21 . |bs.

Lacabe pulley such

that bell cenderling

is 1-159716" inchas feam rears
of impellar housing.

Testured side ol
rubber musl be
agalnst stael flile.

MNOTE: Ve slandard hardwarg
lorgue spec. cherl unless
otherwise neled.



All Models

Auger Drive Group

Bimplicity

Rel. Part
No. No. Qiy. Descriplion
1 1923358 a2 MUT, Lock, 174-20 {Qty, § on 1691416 & 1691417)
2 1639331 1 GEAR CASE KIT,R.H. & L.H.{Incl. Raf. Mo, 2, 8&9)
(1691172, 1691364 only)
1611734 1 GEAR CASE ASSY., RH. (Incl. Rel. No. 8)
(1691418 & 18314717 tnlyd
3 1611792 1 GASKET, Gear Case (1621172, 1621364 anly)
1611764 1 GASKET, Gaear Case {1521416 & 1681417 only)
4 b AUJGER BLADE, RH. (See Ref. No. 21)
5 1678066 1 ALIGER, Shalt
& 1676024 1 GEAR, Worm
T 8312 1 KEY, Woodruff
8 1676028 2 BUSHING, Auger Shaft
y: 1682331 1 GEAR CASE KIT, B.H. & L.H. {In¢l, Ref, No, 2, § &%)
{1691172, 1691364 only)
1611793 1 GEAR CASE ASSY., LH. ({Incl Ref. Mo, 8}
(1691416 & 1691417 only)
10 MMTETI 1 PLUG, Fipe, 1/8-NPT, Gear Case
11 1676027 i SEAL, Qil
12 1924009 5 CAPSCREW, Hex, 1/4-20 x ¥/8
{Dty. B on 1691416 & 1681417)
13 1666424 1 BUSHING, Worm Shaft
14 1670871 1 WASHER, Flain
12 1675162 1 WORM SHAFT
16 921133 2 GREASE FITTING, Auger Support Assy.
17 1666105 1 COLLAR, Thrust, Worm Shaft
18 360898 1 PIM, Driv-lgk, 3/16 x 1-1/2, Thrust Collar
19 1666425 1 BUSHING, Worm Shaft
20 16608372 1 SEAL, Qil, Impeller Assy. (1691172, 1691364 anly)
1611763 1 SEAL, Oil, Impeller Assy. (1691416 & 1691417 only]
1 16811745 1 IMPELLER ASSY.
22 19253084 1 SETSCREW, 3g. Hd., 3/8-16 x 1/2
23 05123 a2 KEY, Woaodruff, 3/16 x 3/4
29 1928721 2 SETSCREW, 30. Hd., 516-18 % 1/2
25 1678655 1 FULLEY, Input, Auger
26 S2778d 2 RIMG, Retaining
27 1960114 2 WASHER
28 1678028 2 AUGER FLITE ASSY., L.H. (Incl, Ref. No. 32, Oty 4
Rel. Mo, 23, Oy, 2 Rell Mo, 34, Qly. 20; & Ref. Moo 38, Oty 1)
29 18918447 2 PIM, Coller, 354
30 1668344 2 PIM, Shear, Auger Support Assy.
a1 1678027 2 AUGER FLITE ASSY., R.H. {Incl. Ref. Mo, 32, Oty 4;
Rel. Mo, 33, Oty. 2; Rel. Moo 34, Qly. 20; & Ref. Mo, 4, Oy, 1)
32 1960252 16 BOLT, Carriage, 1/4-20 x 5/B
33 1678031 B FLITE, Rubbgr, Auger Blade
3 1673320 40 AIVET, 416" Tubular
35 1678065 1 AUGER SUFPCRT ASSY.. R.H.
fincl, Ref, Mo, 16, OGty. 1)
36 1678024 1 AUGER SUPPCRT ASSY., L.H.
{incl. Ref. No. 16, Gty. 1)
a7 1960294 16 NUT, Hex Lack, 1/4-20
33 2 AUGER BLADE, L.H. {See Hel. No. 28)

*Kil contains bolh A.H. & LH. gear cage halves.



Si"mplfﬂfly Auger Housing & Chute Group

A-TT131

Must ba assambled with no gap between
deflocter and chute when tipped complotaly forward,

{ Sea page 12 for [~ - I_"lx..-.-

housing axtension, “-J
Lo S
Q f
-

Cipat top and boltom of
chute ring wilh grease,

23 7

1691416 & 1681417 Only

MOTE: Use slandard hardware
lorque spes. chart unlass
otherwlsa noled.

10



All Models

Auger Housing & Chufe Group Srmpﬁl::lfy

Rel. Part
Ne. MNo. Cly. Descripiion

1 1666613 2 HOLD DOWHM, Chute

2 1676224 1 CHUTE ASSBY.

3 1960001 2 SCREW, Plastite, 810

4 1917372 2 HNUT, Hex, 3/16-18

5 1917356 5 LOCKWASHER

5] 1917642 3 WASHER, 516

¥ 1667790 2 SPACER

a 1936482 2 SCREW, Truss Hd., 5/16-18 x 3/4

9 1931334 1 BOLT, Carriage, 5/16-18 x 7/8

10 1676378 1 DEFLECTOR

" 1670678 1 KNOB, Deflector Adj.

12 1678054 1 GUARD, Chute

13 1825205 3 SCREW, Hex, 5/16-18 x &/8

14 1565982 1 RETAINER, Bearing

15 108202 1 BEARING, Ball, Auger Hsg. Assy.

16 1611800 1 AUGER H3G. ASSY.

17 230659 3 MUT, Retainer, 5/16-18

18 1673015 i AUGER H3G. ENMD, L.H. (1621172, 16891384 only}

1611744 1 AUGER HSG, EMD, L.H. (1691418 & 1631417 only)
12 1674280 2 BEARIMNG, Auger (1681172 16891364 only)
20 1930591 & SCREW, Mex, Whizlock, 5/16-18 x 3/4
(E21172, 1891364 only)
21 1935048 3] NUT, Hex., FI. Hd, Lack, 57 16-18
(1691172, 16391354 only)

22 1960252 5 BOLT, Carriage, 1/4-20 » &8
23 1678020 1 SCHAPER BLADE, Auger Hsg. Assy.
24 18330641 A MUT, Hex, 1/4-20 Fl. Lock

25 1831315 8 BOLT, Carriage, 1/4-20 x 1/2

26 1678018 1 AUGER HSG. END., R.H. (1681172, 16513684 only)

1611745 1 AUGER HSG. END, R.H, (1691416 1691417 only}

27 1960140 1 HUT, Push

28 1830641 5 NUT, Hex Whizlock, 1/4-20

28 1666001 2 BUSHING (1681416 & 1691417 only)

11



Bimplicity

Alf Models

Decal & Wrapper Extension Group

EAFETY DECALS

A DANGER
N

KI_-,'L_

Augid injury frmm
ratating blownar:
Shul oM engine
batorawmclogging
dizcharge chirta,

A\ DANGER

Avoid injury frm
rataling auger:
Keep handd. feet
ard clothing away.

A-"114%

Decal Group Rel. No. 2 Retf. No. &
Rai. Part
Mo. MNe. Cty. Descripticn
T 1678121 i DEGAL, Simpliciy 450
2 16774488 1 DECAL, Dangar, Blower
3 1670170 1 DECAL, Simplicity
4 1673122 1 DECAL, Dash
L 1677485 1 DECAL, Banger, Auger
L] 1 DECAL, OPEI
7 1 1.0, PLATE, Sérmplicipy
g 1679135 1 WRAFFER EXT. {Optional}
) 1921956 3 CAPSCREW, 1/4-20 » 1/2
10 1916964 3 LOCKWASHER, 140
11 1H6622 3 MUT, Hex, 1/4-20
12 1325205 2 CAPSCREW, 5/16-18 x 376
132 1317356 2 LOCKWASHER, 5716
14 1917372 2 HNUT, Hex, 5/16-18
Mot Shown:
1703659 1 DECAL, Touch-up Painl

12



RS

TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

TOLERANCE +20%

SIZE SAE GRADE #2 SAE GRADE #5 SAE GRADE #8
O & o

B8-32 18 In. Lbs. 30 In. Lbs. 41 in. Lbs.

8-36 20 " 3| " 43 "

10-24 27 ¢ 43 " 60 "

10-32 31 v 49 " 68 "

1/4-20 66 " 8 Ft. Lbs 12 Ft. Lbs.

1/4-28 w " 10 " 14 "

5/16-18 11 Fi. Lbs 17 " 25

5/16-24 12 " 19 " 25

3/8-16 20 " 30 ! 45

3/8-24 23 " 35 " 50

7/16-14 30 " 50 " 70

7/16-20 35 “ 55 " 80

1/2-13 50 o 75 " 110

1/2-20 5% " a0 " 120 "

9/16-12 63 i 110 " 150 "

9/16-18 5 " 120 170 "

5/8-11 a0 " 150 220 "

5/8-18 100 " | 180 240 " r

3/4-10 160 " 260 386 "

3/4-16 180 v 300 420 "

7/8-3 140 v 400 600 "

7/8-14 155. ’ 440 660 )

1-8 220 " : 580 00

1-12 240 " 640 " 1.000

NOTE: BOLT HEAD MARKING

1. These torque values are to be used for all Simglicliy
hardware exclugding: lockauis, self-tapplng screws, thread
forming screws, sheet melal screws and socket head
seiscrews.

2. Recommended seating torque values for locknuts:

a. For prevailing torqua locknuls - use 65% of grade 5
torgques. :

b. For Aange whizfock nuls (and screws] - use 135% of
_ grade 5 torquas.

3 U'nless olherwise noted cn assembly drawings all iorque
values must meei this spaciflcation.

5.A.E. GRADE:

2

BEO



Slmplicity Manufacturing, Inc.
500 N, Spring Straat

P.0. Box 997

Por Washinglon. Wl 53073-09497

———

Copyright ® 1588 Simplicity Manutacturing, Inc. PRINTED M U.S A

—_— -



